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saronas. FCC RF Test Report Report No. : FG402403T

Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

77 30 20 647334 3710.01 OFDM 1@0 see graph ---

77 30 20 647334 3710.01 OFDM 1@0 see graph PASS

77 30 20 647334 3710.01 OFDM 1@0 see graph PASS

77 30 20 647334 3710.01 OFDM 1@0 see graph ---

7 30 20 647334 3710.01 OFDM 1@0 see graph PASS

7 30 20 647334 3710.01 OFDM 1@0 see graph PASS

7 30 20 656000 3840.0 OFDM 1@0 see graph ---

7 30 20 656000 3840.0 OFDM 1@0 see graph PASS

7 30 20 656000 3840.0 OFDM 1@0 see graph PASS

7 30 20 656000 3840.0 OFDM 1@0 see graph ---

7 30 20 656000 3840.0 OFDM 1@0 see graph PASS

7 30 20 656000 3840.0 OFDM 1@0 see graph PASS

7 30 20 664666 3969.99 OFDM 1@0 see graph ---

7 30 20 664666 3969.99 OFDM 1@0 see graph PASS

7 30 20 664666 3969.99 OFDM 1@0 see graph PASS

7 30 20 664666 3969.99 OFDM 1@0 see graph ---

77 30 20 664666 3969.99 OFDM 1@0 see graph PASS

77 30 20 664666 3969.99 OFDM 1@0 see graph PASS

77 30 60 648668 3730.02 OFDM 1@0 see graph ---

77 30 60 648668 3730.02 OFDM 1@0 see graph PASS
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7 30 60 648668 3730.02 OFDM 1@0 see graph PASS

7 30 60 648668 3730.02 OFDM 1@0 see graph ---

7 30 60 648668 3730.02 OFDM 1@0 see graph PASS

77 30 60 648668 3730.02 OFDM 1@0 see graph PASS

77 30 60 656000 3840.0 OFDM 1@0 see graph ---

77 30 60 656000 3840.0 OFDM 1@0 see graph PASS

7 30 60 656000 3840.0 OFDM 1@0 see graph PASS

7 30 60 656000 3840.0 OFDM 1@0 see graph ---

7 30 60 656000 3840.0 OFDM 1@0 see graph PASS

7 30 60 656000 3840.0 OFDM 1@0 see graph PASS

7 30 60 663332 3949.98 OFDM 1@0 see graph ---

7 30 60 663332 3949.98 OFDM 1@0 see graph PASS

7 30 60 663332 3949.98 OFDM 1@0 see graph PASS

7 30 60 663332 3949.98 OFDM 1@0 see graph ---

7 30 60 663332 3949.98 OFDM 1@0 see graph PASS

7 30 60 663332 3949.98 OFDM 1@0 see graph PASS

77 30 100 650000 3750.0 OFDM 1@0 see graph

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS

77 30 100 650000 3750.0 OFDM 1@0 see graph ---

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS

Sporton International Inc. (Kunshan) Page Number 1 A3-15 of 33
TEL : +86-512-57900158
FCC ID: WYPS3111



saronas. FCC RF Test Report Report No. : FG402403T

7 30 100 656000 3840.0 OFDM 1@0 see graph ---

7 30 100 656000 3840.0 OFDM 1@0 see graph PASS

7 30 100 656000 3840.0 OFDM 1@0 see graph PASS

77 30 100 656000 3840.0 OFDM 1@0 see graph ---

77 30 100 656000 3840.0 OFDM 1@0 see graph PASS

77 30 100 656000 3840.0 OFDM 1@0 see graph PASS

7 30 100 662000 3930.0 OFDM 1@0 see graph ---

7 30 100 662000 3930.0 OFDM 1@0 see graph PASS

7 30 100 662000 3930.0 OFDM 1@0 see graph PASS

7 30 100 662000 3930.0 OFDM 1@0 see graph ---

7 30 100 662000 3930.0 OFDM 1@0 see graph PASS

7 30 100 662000 3930.0 OFDM 1@0 see graph PASS
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SPORTON LAB.
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SPORTON LAB.
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SPORTON LAB.
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

7 30 20 647334 3710.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 30 20 647334 3710.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 30 20 647334 3710.01 OFDM 50@0 see graph PASS
BPSK
DFT-s-

7 30 20 647334 3710.01 OFDM 50@0 see graph PASS
QPSK
DFT-s-

7 30 20 664666 3969.99 OFDM 1@50 see graph PASS
BPSK
DFT-s-

7 30 20 664666 3969.99 OFDM 1@50 see graph PASS
QPSK
DFT-s-

7 30 20 664666 3969.99 OFDM 50@0 see graph PASS
BPSK
DFT-s-

7 30 20 664666 3969.99 OFDM 50@0 see graph PASS
QPSK
DFT-s-

7 30 60 648668 3730.02 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 30 60 648668 3730.02 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 30 60 648668 3730.02 OFDM 162@0 see graph PASS
BPSK
DFT-s-

7 30 60 648668 3730.02 OFDM 162@0 see graph PASS
QPSK
DFT-s-

7 30 60 663332 3949.98 OFDM 1@161 see graph PASS
BPSK
DFT-s-

7 30 60 663332 3949.98 OFDM 1@161 see graph PASS
QPSK
DFT-s-

7 30 60 663332 3949.98 OFDM 162@0 see graph PASS
BPSK
DFT-s-

7 30 60 663332 3949.98 OFDM 162@0 see graph PASS
QPSK
DFT-s-

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 100 650000 3750.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 100 650000 3750.0 OFDM 270@0 see graph PASS
BPSK
DFT-s-

77 30 100 650000 3750.0 OFDM 270@0 see graph PASS
QPSK
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7 30 100 662000 3930.0 OFDM l@272 see graph PASS

7 30 100 662000 3930.0 OFDM l@272 see graph PASS

7 30 100 662000 3930.0 OFDM 270@0 see graph PASS

77 30 100 662000 3930.0 OFDM 270@0 see graph PASS
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B5_N77(20M)_DFT-s-

B5_N77(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High CH

OFDM_QPSK_Edge_1RB_Right_High CH

Aifen: 268

Scale/Div 10.0 48

ScaleiOv 10.0 B

Start 3.880 GHz

Stop 4,080 GHz Start 1,880 GHz
4 Range Tatle

44 Ranga Tt

B5_N77(20M)_DFT-s-

B5_N77(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH
oo
KEYSIGHT "_W:llr I Alten: 2008

RLT o

Scale/Div 10.0 48

ScaleiOv 10.0 B

Rel Value 30.00 dBm

| Start 3.880 GHz Stop 4.080 GHz,
4 Range Tabls

Sporton International Inc. (Kunshan) Page Number 1 A3-29 of 33
TEL : +86-512-57900158
FCC ID: WYPS3111



saronas. FCC RF Test Report

Report No. : FG402403T

B5_N77(60M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_ Low_CH

Aifen: 268

Scale/Div 10.0 48

Start 3.600 GHz

4 Range Tatle

B5_N77(60M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Scale/Div 10.0 48

Start 3.600 GHz

40 Range Teble

B5_N77(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

ScaleiOv 10.0 B

Start 1,600 GHz

Stop 3.800 GHz
44 Ranga Tt

B5_N77(60M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Specinum

Spurious

KEYSIGHT lnout
Coupiny

Aiten. 2068
RLT o

ScaleiOv 10.0 B Rel Value 30.00 dBm

Stop 3.800 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WYPS3111

Page Number : A3-30 of 33



saronas. FCC RF Test Report Report No. : FG402403T

B5_N77(60M)_DFT-s- B5_N77(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High CH OFDM_QPSK_Edge_1RB_Right_High CH

Aifen: 268

Scale/Div 10.0 48

ScaleiOv 10.0 B

4 Range Tatle

Stop 4,080 GHz Start 1,880 GHz

44 Ranga Tt

B5_N77(60M)_DFT-s- B5_N77(60M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH
Specinum
Spurious

KEYSIGHT lnout
Coupiny

Aiten. 2068
RLT o

Scale/Div 10.0 48

ScaleiOv 10.0 B

| Start 3.880 GHz
4 Range Tabls

Stop 4,080 GHz

Sporton International Inc. (Kunshan) Page Number
TEL : +86-512-57900158

1 A3-31 of 33
FCC ID: WYPS3111



saronas. FCC RF Test Report Report No. : FG402403T
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Software Version: 23.06.1602

FR1 N77 MIMO-Ant 3+Ant 7

Transmitter Conducted Output Power And EIRP, (GT- Lc)=-2.97dBi

Band SCS BandWidth Arfen ('Jﬁ% e e Povfe’\rl(TdSBm) Povfe’\rl(Td?Bm) P%(\J/y:rtgg éen(:) (Iczigqn?) E({AF;)P
77 30 20 647334 3710.01 CP-OFDM QPSK 1@1 19.97 21.70 23.93 20.96 0.1248
77 30 20 647334 3710.01 CP-OFDM 16 QAM 1@1 19.44 20.98 23.29 20.32 0.1076
77 30 20 647334 3710.01 CP-OFDM 64 QAM 1@1 17.92 19.75 21.94 18.97 0.0789
77 30 20 656000 3840 CP-OFDM QPSK 1@1 21.15 21.47 24.32 21.35 0.1366
77 30 20 656000 3840 CP-OFDM 16 QAM  1@1 20.45 20.99 23.74 20.77 0.1194
77 30 20 656000 3840 CP-OFDM 64 QAM  1@1 19.21 19.48 22.36 19.39 0.0868
77 30 20 664666 3969.99 CP-OFDM QPSK l@1 21.53 21.06 2431 21.34 0.1362
77 30 20 664666 3969.99 CP-OFDM 16 QAM  1@1 20.86 20.40 23.65 20.68 0.1169
77 30 20 664666 3969.99 CP-OFDM 64 QAM  1@1 20.30 19.91 23.12 20.15 0.1035
7 30 30 647668 3715.02 CP-OFDM QPSK 1@1 20.04 21.81 24.02 21.05 0.1275
7 30 30 647668 3715.02 CP-OFDM 16 QAM 1@1 19.35 21.26 23.42 20.45 0.1109
77 30 30 647668 3715.02 CP-OFDM 64 QAM  1@1 18.05 19.78 22.01 19.04 0.0802
77 30 30 656000 3840 CP-OFDM QPSK 1@1 20.98 21.76 24.40 21.43 0.1389
7 30 30 656000 3840 CP-OFDM 16 QAM 1@1 20.52 21.11 23.84 20.87 0.1220
77 30 30 656000 3840 CP-OFDM 64 QAM  1@1 18.94 19.78 22.39 19.42 0.0875
77 30 30 664332 3964.98 CP-OFDM QPSK 1@1 21.36 21.27 24.33 21.36 0.1366
77 30 30 664332 3964.98 CP-OFDM 16 QAM  1@1 20.71 20.59 23.66 20.69 0.1172
77 30 30 664332 3964.98 CP-OFDM 64 QAM  1@1 19.75 20.19 22.99 20.02 0.1004
77 30 40 648000 3720 CP-OFDM QPSK 1@1 20.11 21.87 24.09 21.12 0.1294
77 30 40 648000 3720 CP-OFDM 16 QAM  1@1 19.53 21.32 23.53 20.56 0.1137
77 30 40 648000 3720 CP-OFDM 64 QAM  1@1 18.18 19.93 22.15 19.18 0.0828
7 30 40 656000 3840 CP-OFDM QPSK l1@1 21.49 21.74 24.63 21.66 0.1465
77 30 40 656000 3840 CP-OFDM 16 QAM @1 20.86 21.21 24.05 21.08 0.1282
77 30 40 656000 3840 CP-OFDM 64 QAM  1@1 19.48 19.78 22.64 19.67 0.0927
77 30 40 664000 3960 CP-OFDM QPSK 1@1 21.60 21.16 24.40 21.43 0.1389
77 30 40 664000 3960 CP-OFDM 16 QAM l1@1 21.00 20.37 23.71 20.74 0.1185
77 30 40 664000 3960 CP-OFDM 64 QAM  1@1 20.42 20.07 23.26 20.29 0.1069
77 30 60 648668 3730.02 CP-OFDM QPSK 1@1 19.85 21.63 23.84 20.87 0.1222
77 30 60 648668 3730.02 CP-OFDM 16 QAM  1@1 19.12 21.04 23.20 20.23 0.1053
77 30 60 648668 3730.02 CP-OFDM 64 QAM  1@1 17.88 19.53 21.79 18.82 0.0763
77 30 60 656000 3840 CP-OFDM QPSK 1@1 21.76 21.46 24.62 21.65 0.1463
77 30 60 656000 3840 CP-OFDM 16 QAM  1@1 21.09 20.98 24.05 21.08 0.1281
77 30 60 656000 3840 CP-OFDM 64 QAM  1@1 19.80 19.51 22.67 19.70 0.0933
77 30 60 663332 3949.98 CP-OFDM QPSK 1@1 21.53 22.10 24.83 21.86 0.1536
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77 30 60 663332 3949.98 CP-OFDM 16 QAM  1@1 20.78 21.60 24.22 21.25 0.1333
77 30 60 663332 3949.98 CP-OFDM 64 QAM 1@1 19.52 20.16 22.86 19.89 0.0975
77 30 80 649334 3740.01 CP-OFDM QPSK 1@1 19.78 21.38 23.66 20.69 0.1173
77 30 80 649334 3740.01 CP-OFDM 16 QAM  1@1 19.00 20.81 23.01 20.04 0.1009
77 30 80 649334 3740.01 CP-OFDM 64 QAM  1@1 17.76 19.38 21.66 18.69 0.0739
77 30 80 656000 3840 CP-OFDM QPSK 1@1 20.50 21.14 23.84 20.87 0.1222
77 30 80 656000 3840 CP-OFDM 16 QAM 1@1 19.81 20.56 23.21 20.24 0.1057
77 30 80 656000 3840 CP-OFDM 64 QAM  1@1 18.55 19.20 21.90 18.93 0.0781
77 30 80 662666 3939.99 CP-OFDM QPSK 1@1 22.20 21.74 24.99 22.02 0.1591
77 30 80 662666 3939.99 CP-OFDM 16 QAM 1@1 21.45 21.20 24.34 21.37 0.1370
77 30 80 662666 3939.99 CP-OFDM 64 QAM  1@1 20.24 19.76 23.02 20.05 0.1011
77 30 100 650000 3750 CP-OFDM QPSK  137@68 22.74 21.24 25.06 22.09 0.1620
7 30 100 650000 3750 CP-OFDM QPSK l1@1 22.04 21.41 24.75 21.78 0.1505
77 30 100 650000 3750 CP-OFDM QPSK  1@271 22.58 20.86 24.81 21.84 0.1529
77 30 100 650000 3750 CP-OFDM 16 QAM  137@68 22.35 20.71 24.62 21.65 0.1461
77 30 100 650000 3750 CP-OFDM 16 QAM  1@1 21.44 20.68 24.09 21.12 0.1293
77 30 100 650000 3750 CP-OFDM 16 QAM  1@271 22.03 20.26 24.24 21.27 0.1341
77 30 100 650000 3750 CP-OFDM 64 QAM  137@68 20.81 19.27 23.12 20.15 0.1035
77 30 100 650000 3750 CP-OFDM 64 QAM  1@1 20.02 19.50 22.78 19.81 0.0957
77 30 100 650000 3750 CP-OFDM 64 QAM  1@271 20.44 18.91 22.75 19.78 0.0951
77 30 100 650000 3750 CP-OFDM 256 QAM 137@68 17.91 16.24 20.17 17.20 0.0524
77 30 100 650000 3750 CP-OFDM 256 QAM  1@1 17.17 16.32 19.78 16.81 0.0479
77 30 100 650000 3750 CP-OFDM 256 QAM  1@271 17.65 15.88 19.86 16.89 0.0489
77 30 100 656000 3840 CP-OFDM QPSK  137@68 21.30 21.50 2441 21.44 0.1394
77 30 100 656000 3840 CP-OFDM QPSK 1@1 20.20 21.33 23.81 20.84 0.1214
77 30 100 656000 3840 CP-OFDM QPSK l@271 21.15 21.60 24.39 21.42 0.1387
77 30 100 656000 3840 CP-OFDM 16 QAM  137@68 20.84 20.99 23.93 20.96 0.1246
77 30 100 656000 3840 CP-OFDM 16 QAM  1@1 19.57 20.61 23.13 20.16 0.1038
77 30 100 656000 3840 CP-OFDM 16 QAM  1@271 20.44 20.83 23.65 20.68 0.1169
77 30 100 656000 3840 CP-OFDM 64 QAM  137@68 19.35 19.49 2243 19.46 0.0883
77 30 100 656000 3840 CP-OFDM 64 QAM  1@1 18.12 19.37 21.80 18.83 0.0764
77 30 100 656000 3840 CP-OFDM 64 QAM  1@271 18.98 19.58 22.30 19.33 0.0857
77 30 100 656000 3840 CP-OFDM 256 QAM 137@68 16.37 16.55 19.47 16.50 0.0447
77 30 100 656000 3840 CP-OFDM 256 QAM  1@1 15.13 16.41 18.83 15.86 0.0385
77 30 100 656000 3840 CP-OFDM 256 QAM  1@271 16.01 16.71 19.38 16.41 0.0438
77 30 100 662000 3930 CP-OFDM QPSK  137@68 22.08 22.01 25.06 22.09 0.1616
77 30 100 662000 3930 CP-OFDM QPSK 1@1 21.53 21.89 24.72 21.75 0.1498
7 30 100 662000 3930 CP-OFDM QPSK l@271 22.34 21.99 25.18 22.21 0.1663
77 30 100 662000 3930 CP-OFDM 16 QAM  137@68 21.65 21.53 24.60 21.63 0.1456
77 30 100 662000 3930 CP-OFDM 16 QAM  1@1 20.88 21.24 24.07 21.10 0.1289
77 30 100 662000 3930 CP-OFDM 16 QAM  1@271 21.80 21.28 24.56 21.59 0.1441
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77 30 100 662000 3930 CP-OFDM 64 QAM  137@68 20.17 20.12 23.16 20.19 0.1044

77 30 100 662000 3930 CP-OFDM 64 QAM 1@1 19.39 19.93 22.68 19.71 0.0935

77 30 100 662000 3930 CP-OFDM 64 QAM  1@271 20.40 20.03 23.23 20.26 0.1062

77 30 100 662000 3930 CP-OFDM 256 QAM 137@68 20.13 20.04 23.10 20.13 0.1029

77 30 100 662000 3930 CP-OFDM 256 QAM  1@1 16.38 16.99 19.71 16.74 0.0472

77 30 100 662000 3930 CP-OFDM 256 QAM 1@271 17.40 17.07 20.25 17.28 0.0534
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FR1 N77 MIMO-Ant 3

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

77 30 20 656000  3840.0 SE,‘SOKFDM 51@0 00028  PASS NV

77 30 20 656000  3840.0 SE,‘SOKFDM 51@0 00014  PASS LV

77 30 20 656000  3840.0 gf,'SOKFDM 51@0  -0.0036  PASS HV

77 30 20 656000  3840.0 8';'SOKFDM 51@0 00018  PASS 30C

77 30 20 656000  3840.0 g';,'SOKFDM 51@0  -00022  PASS -20°C

77 30 20 656000  3840.0 g';,'SOKFDM 51@0 00052  PASS -10C

77 30 20 656000  3840.0 8';'SOKFDM 51@0  -0.0067  PASS 0C

77 30 20 656000  3840.0 8';'SOKFDM 51@0 00027  PASS 10C

77 30 20 656000  3840.0 g';,'SOKFDM 51@0 00034  PASS 20°C

77 30 20 656000  3840.0 g';,'SOKFDM 51@0 00042  PASS 30°C

77 30 20 656000  3840.0 SE'SOKFDM 51@0  -0.0028  PASS 40°C

77 30 20 656000  3840.0 SE'SOKFDM 51@0 00019  PASS 50°C
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
7 30 20 656000 3840.0 CP-OFDM 51@0 7.05 13 PASS
QPSK
77 30 20 656000 3840.0 CP-OFDM 1@0 7.85 13 PASS
QPSK
CP-OFDM
77 30 20 656000 3840.0 16 QAM 51@0 7.17 13 PASS
CP-OFDM
7 30 20 656000 3840.0 16 QAM 1@0 8.15 13 PASS
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N77(20M)_CP- N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

Aen 2008 Tig RF Burst

Average Power

N77(20M)_CP-OFDM_16 N77(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH QAM_Edge_1RB_Left_ Mid_CH

Inpui Trg RFBurst CanterFreg. 3 0 Men0d@  Tig RFBust
c 4 Gan Low . o e
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Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 20 656000 3ga00  CP-OFDM 51@0 18.216 19.61
QPSK
CP-OFDM
77 30 20 656000 3840.0 o onm 51@0 18.178 19.2
CP-OFDM
77 30 20 656000 3840.0 o oA 51@0 18.221 18.83
CP-OFDM
77 30 20 656000 3840.0 76 AN 51@0 18.276 19.32
77 30 30 656000 3ga00  CP-OFDM 78@0 27.826 20.14
QPSK
CP-OFDM
77 30 30 656000 3840.0 6 onm 78@0 27.949 28.84
CP-OFDM
77 30 30 656000 3840.0 & oA 78@0 27.839 28.96
CP-OFDM
77 30 30 656000 3840.0 36 78@0 27.74 28.91
77 30 40 656000 3840.0 CF(SS;? M 106@0 37.866 39.47
CP-OFDM
77 30 40 656000 3840.0 6 on 106@0 37.824 39.64
CP-OFDM
77 30 40 656000 3840.0 o oA 106@0 37.748 39.49
CP-OFDM
77 30 40 656000 3840.0 reoom  106@0 37.821 39.52
77 30 60 656000 3ga00  CPOFDM  65@0 57.654 59.76
QPSK
CP-OFDM
77 30 60 656000 3840.0 6 onm 162@0 57.808 59.74
CP-OFDM
77 30 60 656000 3840.0 e oA 162@0 57.847 59.75
CP-OFDM
77 30 60 656000 3840.0 Jooomy 16200 57.877 59.71
77 30 80 656000 3ga00  CPOFDM 170 77.56 80.0
QPSK
CP-OFDM
77 30 80 656000 3840.0 6 on 217@0 77.466 79.94
CP-OFDM
77 30 80 656000 3840.0 o oA 217@0 77.489 79.96
CP-OFDM
77 30 80 656000 3840.0 Jooomi 2700 77.42 79.93
77 30 100 656000 38400  CPOFDM  50s@0 97.563 1005
QPSK
CP-OFDM
77 30 100 656000 3840.0 6 onm 273@0 97.376 1007
CP-OFDM
77 30 100 656000 3840.0 o oA 273@0 97.395 1005
CP-OFDM
77 30 100 656000 3840.0 reoomi | 273@0 97.326 100.4
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N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

ar Freg.
MaglHokd. 1001100
Radio St None

#Video BW 620,00 kHz*

N77(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Bideo BW 620,00 kHz*

Span 40 Mz
Sweep 1.27 ms (1001 pts)

Total Power

Power

N77(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Ref Lyl Offset 26.50 B
Ref Value 30.00 dBm

n 40 MHz,
)

#Video BW 620.00 kz*

N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Ref Value 30.00 dBm

SVideo B 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Center 3.84000 GHz
#Res BWW 200.00 kHz

2 Matrics v

Ocaupied Band
Total Pawer

Sporton International Inc. (Kunshan)
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N77(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

ar Freg.
MaglHokd. 1001100
Radio St None

Center 384000 GHz #Video BW 810,00 kHz*

[#Res BIW 300.00 kHz

N77(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Tng: Frae Run

Ref Lyl Off
Ref Vialue 30.

Span 60 Mz,

Video BW 810,00 kHz'
Sweep 1.00 ms (1001 pts)

Total Power

Power

N77(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Ref Lyl Offset 26.50 B
Ref Value 30.00 dBm

Span 60 Mz

yideo BW 910,
Sweep 1.00ms (1001 pts)

N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Ref Value 30.00 dBm

Span 60 MHz|

SWideo BW 910.00 kHz"
Sweep 1,00 ms (1001 pis)

Center 3.84000 GHz
10 kHz

v

Ocaupied Band

Total Paver

Sporton International Inc. (Kunshan)
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N77(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

ar Freg.
MaglHokd. 1001100
Radio St None

Center 384000 GHz
[#Res BIW 430.00 kHz

#Video BW 1.3000 MHZ"

N77(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 384000 GHz
[4Res B 430.00 kHz

#Video BW 13000 MHz"

Span 81 Mz
Sweep 1.00 ms (1001 pts)

Total Power

Power

N77(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Ref Lyl Offset 26.50 B
Ref Value 30.00 dBm

#Video BW 1.3000 MHz* Span B0 Mkz|

Sweep 1.00ms (1001 pts)

N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Ref Value 30.00 dBm

Center 3.84000 GHz
#Res BWW 430,00 kHz

#Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Band
Total Pawer

Sporton International Inc. (Kunshan)
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N77(60M)_CP- N77(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

ar Freg.
MaglHokd. 1001100
Radio St None

Ref Lyl Offset 26.50 B
Ref Value 30.00 dBm

Center 384000 GHz #Video BW 2.0000 MHz" Span 120 Mz (Center 3.04000 GHz ) #Video BW 20000 MHz' ) Span 120 MHz
[#Res BIW 620.00 kHz Sweep 1.00 ms (1001 pts) Swaep 1,00 ms (1001 pis)|

N77(60M)_CP-OFDM_64 N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Ref Value 30.00 dBm

#Video BW 20000 MHz" Span 120 MHz| [Center 3.84000 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Band
Total Power Total Pawer

Power
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N77(80M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

ar Freg.
MaglHokd. 1001100
Radio St None

#Video BW 27000 MHZ'

N77(80M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 2.7000 MHz" Span 160 MHz|

Sweep 1.00 ms (1001 pts)

Oooupied Band

Total Power

Power

Span 160 Mz
Sweep 1.00 ms (1001 pis)

N77(80M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Ref Lyl Offset 26.50 B
Ref Value 30.00 dBm

#Video BW 27000 MHz' Span 160 MHz

Sweep 1.00ms (1001 pts)

N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Ref Value 30.00 dBm

#Video BW 2.7000 MHz" Span 160 MHz

Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
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N77(100M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

[Center 3.8400 GHz
4Res B 1.0000 MHz

ar Freg.
MaglHokd. 1001100
Radio St None

#Video BW 3.0000 MHz'

N77(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts)

Total Power

Power

N77(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Ref Lyl Offset 26.50 B
Ref Value 30.00 dBm

(Center 3.0400 GHz #Video BW 3.0000 MHz*
#Res BWW 1.0000 MKz

2 Matics v

Qczupied Bandwidih

Span 200 MHz]
Sweep 1.00ms (100 pts)

N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 2068

(Center 3.8400 GHz #Video BW 3.0000 MHz"
#Res BWW 1.0000 MKz

2 Matrics v

Ocaupied Band

Span 200 M)
Sweep 1,00 ms (1001 pis)

Total Paver 231 dBm

Sporton International Inc. (Kunshan)
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Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MH2) (MHz)
77 30 20 647334 371001 C'BSEEM 1@0 see graph
77 30 20 647334 371001 CF(’Q‘S;EM 1@0 seegraph  PASS
77 30 20 647334 3710.01 cgggEM 1@0 seegraph  PASS
77 30 20 647334 371001 %’Z?AM 1@0 see graph
77 30 20 647334  3710.01 C1P6— %’Z%M 1@0 seegraph  PASS
77 30 20 647334 372001 %’Z?AM 1@0 seegraph  PASS
77 30 20 656000 3840.0 CF(SS;? M 1@0 see graph
77 30 20 656000 3840.0 C%'SEEM 1@0 seegraph  PASS
77 30 20 656000 3840.0 CPQ'SEE M 1@0 seegraph  PASS
77 30 20 656000 3840.0 C1P6— %i?wM 1@0 see graph
77 30 20 656000 s8a00 %’Z?AM 1@0 seegraph  PASS
77 30 20 656000 3840.0 Cng %'Z',D\AM 1@0 seegraph  PASS
77 30 20 664666  3969.99 CF(’?'S;E(’M 1@0 see graph
77 30 20 664666  3969.99 CFSSQEM 1@0 seegraph  PASS
77 30 20 664666  3969.99 CESEEM 1@0 seegraph  PASS
77 30 20 664666  3960.99 O %’Z?AM 1@0 see graph
77 30 20 664666  3969.99 clpﬁ- %'Rl"" 1@0 seegraph  PASS
77 30 20 664666  3960.99 O %’Z?AM 1@0 seegraph  PASS
77 30 60 648668  3730.02 CFSSEEM 1@0 see graph
77 30 60 648668  3730.02 nggg"" 1@0 seegraph  PASS
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77 30 60 648668 3730.02 C'BSEEM 1@0 seegraph  PASS
77 30 60 easoe8 373002 O %'Z?AM 1@0 see graph
77 30 60 648668 3730.02 01'36' %i?wM 1@0 seegraph  PASS
77 30 60 easee8 373002 O %'Z?AM 1@0 seegraph  PASS
77 30 60 656000 3840.0 CF(’Q‘S;?M 1@0 see graph
77 30 60 656000 3840.0 C'BSEEM 1@0 seegraph  PASS
77 30 60 656000 3840.0 CF(SS;? M 1@0 seegraph  PASS
77 30 60 656000 3840.0 Cfé OQ',_:-\?/IM 1@0 see graph
77 30 60 656000 3840.0 C1P6— %i?wM 1@0 seegraph  PASS
77 30 60 656000 3840.0 Clpﬁ' %’Z?AM 1@0 seegraph  PASS
77 30 60 663332  3949.98 C%‘SEEM 1@0 see graph
77 30 60 663332 3049.98 CF(SS;? M 1@0 seegraph  PASS
77 30 60 663332  3949.98 CFSS;EM 1@0 seegraph  PASS
77 30 60 663332  3949.98 Cng %'Z',D\AM 1@0 see graph
77 30 60 663332 304008 Ol %’Z?AM 1@0 seegraph  PASS
77 30 60 663332 394998 Cng %'Z',D\AM 1@0 seegraph  PASS
77 30 100 650000 3750.0 CFSSQEM 1@0 see graph
77 30 100 650000 3750.0 CFSS;EM 1@0 seegraph  PASS
77 30 100 650000 3750.0 CF(SSEEM 1@0 seegraph  PASS
77 30 100 650000 ss00 %’Z‘RAM 1@0 see graph
77 30 100 650000 3750.0 clpﬁ- %'Rl"" 1@0 seegraph  PASS
77 30 100 650000 ss00 %’Z‘RAM 1@0 seegraph  PASS
77 30 100 656000 3840.0 CFSS;EM 1@0 see graph
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77 30 100 656000 3840.0 C'BSEEM 1@0 seegraph  PASS
77 30 100 656000 3840.0 CF(’D‘S;‘?M 1@0 seegraph  PASS
77 30 100 656000 38400 %’Z?WM 1@0 see graph

77 30 100 656000 ssa00 %’;?WM 1@0 seegraph  PASS
77 30 100 656000 ssa00 %’;?WM 1@0 seegraph  PASS
77 30 100 662000 3930.0 C'BSEEM 1@0 see graph

77 30 100 662000 3930.0 CF(SS;? M 1@0 seegraph  PASS
77 30 100 662000 3930.0 C%'SEEM 1@0 seegraph  PASS
77 30 100 662000 3930.0 C1P6— %’Z?MM 1@0 see graph

77 30 100 662000 3930.0 Clpﬁ' %’Z?AM 1@0 seegraph  PASS
77 30 100 662000 3930.0 Clpﬁ' %’Z?AM 1@0 seegraph  PASS
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